Express Lane Machine Operation, Maintenance, and Parts Manual

294-115-555 Handle Assembly
NUMBER DESCRIPTION
1 | 294-115-030 | Handle Weldment
2 A-0448 Handle Switch Box Cover
3 04-078 Rubber Grommet
4 A-1028 Start Switch Cover
5 02-335 Switch
6 01-058 Screw, Hex, #8 X 3/8, Self Tapping
7 04-397 Cord Strap
8 01-303 Washer, Flat, SS
9 01-130 Rivet, 1/8 X 1/2, Aluminum
10 | 810-349-200 | Screw, Socket Hd, 1/4 -20 X 1v4, Patch
11 02-307 Wire, 2 Conductor, Shielded, 22 AWG
12 02-336 Receptacle
13 02-299 Female Terminal, 18-24 AWG
14 02-208 Heat Shrink Tube, 1/2" ID, Black
15 | 294-115-695 | Flanged Tension Bushing
16 | 294-115-082 | Handle Pivot Boss
17 | 947-367-141 | Washer, 3/8, Flat, Black
18 | 951-164-002 | Washer, 3/8, Split, Black
19 | 809-865-205 | Screw, Hex, 3/8-16 x 1Y4, Gr 8, Black
20 | 844-865-002 | Nut, Hex, 3/8-16, Stover Locking
21 | 294-115-709 | Start Sticker
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